il #+4 IR EFIEBA S

INSPECTION CERTIFICATE

—a A, -
REEEFHHKRARIL

TOKYO STEEL MFG.CO.,LTD.
A4 T100-0013 HABFHAEEABEITE7E 18 SAMEALL (158)

;ihip}.pf;r% Head Office : Kasumigaseki Tokyu Bldg. (15F) , 3-7-1 Kasumigaseki, Chiyoda-ku Tokyo 100-0013 Japa"n
8 s ZEES contract o.  D4B0352-3 EYARES Invoice No. E-400129
Customer % 17 B pate of 1ssue JULY. 19. 2023 SEBAEES Certificate No. 329036
7 FER
Commodity ST E EL P LAT E Customer
b5) IF A
Specification EN 10025—2 2019 8355K2+N Project Name 3k
- _ BI3RERER Tensile Test 3¢ 1 H ERE %3 L L
#% & Quantity i CF HKQ r Impact Test Th(;:ughftthi.ck:‘ess
T Fu—trrni— @ & |WRIES smme | mne] wo B CEHLMOST e e -
= =1 = o v\vclledmstf::“gtm STterncsniglteh Yziaili% Honeation b J Reduction of Area % .
Size pi Wei ght Plate No. Charge No. | Test N/mii (MPa) % % [ 1 | 2 | 3| Ae | 1 | 2 | 3 | Ave TE Remark
i I No. [7345[ 470 20 || 4OMIN 40 .
MIN| 630 MIN (28MIN) | MIN ‘
20. 0X2000X6000 1 11884 3615393A | F4-2405 |110[ 376] 532 31 71 .56 64 64 ¢
20. 0X2000X6000 1 11884 36153931 F4-2405 [110]| 376| 532 31 71 .56 64 GJ ¢
20. 0X2000X6000 1 11884 36153932 |F4-2405 |110[ 376] 532 31 71 56 64 GJ G
20. 0X2000X6000 1 11884 36153933 |F4-2405 |110| 376] 532 31 71 .56 64 64 ¢
20. 0X2000X6000 1 11884 36153934 |F4-2405 |110[ 376] 532 31 71 56 64 GJ ¢
20. 0X2000X6000 1 11884 36153935 |F4-2405 |110[ 376] 532 31 71 56 64 GJ ¢
20. 0X2000X6000 1 11884 36153936 |F4-2405 |110[ 376] 532 31 71 56 64 GJ ¢
20. 0X2000X6000 1 11884 36153937 | F4-2405 |110[ 376] 532 31 71 56 64 GJ ¢
T T Rt xo wwe  Muesmizermimomwey, L 1T=20°C DoP No_ KY-S355K2-00
Tensile TeSt g Losiont w18 g o e Inpact Test ?‘% Lot on of Sl o VAT R et s €70 LS 500 c € EN10025-1:2004

HBRA Specimen K FRABA Rectangular L AREBRA Round
25964 Gauge Length M:200mm N:50mm P:8do Q:5.65¢/ S0 R

ARFH4E Radius at tip of striker 0:2m P:8mm

EHER Nomi

0035 hotrolled structural steel products for use in metal

nal energy 0150d R:300d S: 7w F Noth T U:U structures or in composite metal and concrete structures

22

3 2 @IFERER Bend Test £# G:Good X4 SME - WK - 5tk Visual and Dimensions & 6:Good
bt % X % Chemical Composition (%) LEEXRIFEIBEDREEEARCH > TRESH, TOBRBEZHEL TV DI EEAALET,
i = Cl S Il MN H S Cu N Il CH MQCEV] Vl ALI NH TI | N We hereby certify that above steels have been satisfactorily tested in accordance with the specification.
X100  |X1000 X100 X1000  |X10000 AGCORDING TO EN10204 TYPE 3.1
Charge No. 20| 55 160 2% 25 59 45 SURFAGE CONDITION EN10163-2:2004 GLASS B
MAXMAX MAXMAXMAXMAX MAX SUBCLASS 3, DIMENSIONAL TOLERANCES AS PER
F4-2405 15 23 125 120 719 9 11 2 40 331 2 3 84 EN10029, THICKNESS CLASS B, FLATNESS CLASS N

HIROYUKI YOSHIKAWA |E
Kyushu Plant

Kk T35 . T808-01094 R RAb A th F AR = B3-5-1
KYUSHU PLANT: 3-5-1, MinamiFuta_ima, Wakamatsu-ku,
Kitakyushu-city, Fukuocka pref.808-0109, Japan

AT EEHR
Chief Inspector
Quality Control Sec.




il #+4 IR EFIEBA S

INSPECTION CERTIFICATE

—a A, -
REEEFHHKRARIL

TOKYO STEEL MFG.CO.,LTD.
A4 T100-0013 HABFHAEEABEITE7E 18 SAMEALL (158)

;ihip}.pf;r% Head Office : Kasumigaseki Tokyu Bldg. (15F) , 3-7-1 Kasumigaseki, Chiyoda-ku Tokyo 100-0013 Japa"n
8 s ZEES contract o.  D4B0352-3 EYARES Invoice No. E-400129
Customer % 17 B pate of 1ssue JULY. 19. 2023 SEBAEES Certificate No. 329037
7 FER
Commodity ST E EL P LAT E Customer
b5) IF A
Specification EN 10025—2 2019 8355K2+N Project Name 3k
- _ BI3RERER Tensile Test 3¢ 1 H ERE %3 L L
#% & Quantity i CF HKQ r Impact Test Th(;:ughftthi.ck:‘ess
T Fu—trrni— @ & |WRIES smme | mne] wo B CEHLMOST e e -
= =1 = o v\vclledmstf::“gtm STterncsniglteh Yziaili% Honeation b J Reduction of Area % .
Size pi Wei ght Plate No. Charge No. | Test N/mii (MPa) % % [ 1 | 2 | 3| Ae | 1 | 2 | 3 | Ave TE Remark
i I No. [7345[ 470 20 || 4OMIN 40 .
MIN| 630 MIN (28MIN) | MIN ‘
20. 0X2000X6000 1 11884 36153938 |F4-2405 |110[ 376] 532 31 71 .56 64 64 ¢
20. 0X2000X6000 1 11884 36153939 |F4-2405 |110[ 376] 532 31 71 .56 64 GJ ¢
20. 0X2000X6000 1 11884 3615394A | F4-2405 |110[ 376] 532 31 71 56 64 GJ G
20. 0X2000X6000 1 11884 36153941 F4-2405 [110] 376| 532 31 71 .56 64 64 ¢
20. 0X2000X6000 1 11884 36153942 |F4-2405 |110[ 376] 532 31 71 56 64 GJ ¢
20. 0X2000X6000 1 11884 36153943 |F4-2405 |110[ 376] 532 31 71 56 64 GJ ¢
20. 0X2000X6000 1 11884 36153944 |F4-2405 |110[ 376] 532 31 71 56 64 GJ ¢
20. 0X2000X6000 1 11884 36153945 | F4-2405 |110[ 376] 532 31 71 56 64 GJ ¢
T T Rt xo wwe  Muesmizermimomwey, L 1T=20°C DoP No_ KY-S355K2-00
Tensile TeSt g Losiont w18 g o e Inpact Test ?‘% Lot on of Sl o VAT R et s €70 LS 500 c € EN10025-1:2004

HBRA Specimen K FRABA Rectangular L AREBRA Round
25964 Gauge Length M:200mm N:50mm P:8do Q:5.65¢/ S0 R

ARFH4E Radius at tip of striker 0:2m P:8mm

EHER Nomi

0035 hotrolled structural steel products for use in metal

nal energy 0150d R:300d S: 7w F Noth T U:U structures or in composite metal and concrete structures

22

3 2 @IFERER Bend Test £# G:Good X4 SME - WK - 5tk Visual and Dimensions & 6:Good
bt % X % Chemical Composition (%) LEEXRIFEIBEDREEEARCH > TRESH, TOBRBEZHEL TV DI EEAALET,
i = Cl S Il MN H S Cu N Il CH MQCEV] Vl ALI NH TI | N We hereby certify that above steels have been satisfactorily tested in accordance with the specification.
X100  |X1000 X100 X1000  |X10000 AGCORDING TO EN10204 TYPE 3.1
Charge No. 20| 55 160 2% 25 59 45 SURFAGE CONDITION EN10163-2:2004 GLASS B
MAXMAX MAXMAXMAXMAX MAX SUBCLASS 3, DIMENSIONAL TOLERANCES AS PER
F4-2405 15 23 125 120 719 9 11 2 40 331 2 3 84 EN10029, THICKNESS CLASS B, FLATNESS CLASS N

HIROYUKI YOSHIKAWA |E
Kyushu Plant

Kk T35 . T808-01094 R RAb A th F AR = B3-5-1
KYUSHU PLANT: 3-5-1, MinamiFuta_ima, Wakamatsu-ku,
Kitakyushu-city, Fukuocka pref.808-0109, Japan

AT EEHR
Chief Inspector
Quality Control Sec.




il #+4 IR EFIEBA S

INSPECTION CERTIFICATE

—a A, -
REEEFHHKRARIL

TOKYO STEEL MFG.CO.,LTD.
A4 T100-0013 HABFHAEEABEITE7E 18 SAMEALL (158)

;ihip}.pf;r% Head Office : Kasumigaseki Tokyu Bldg. (15F) , 3-7-1 Kasumigaseki, Chiyoda-ku Tokyo 100-0013 Japa"n
8 s ZEES contract o.  D4B0352-3 EYARES Invoice No. E-400129
Customer % 17 B pate of 1ssue JULY. 19. 2023 SEBAEES Certificate No. 329038
7 FER
Commodity ST E EL P LAT E Customer
b5) IF A
Specification EN 10025—2 2019 8355K2+N Project Name 3k
- _ BI3RERER Tensile Test 3¢ 1 H ERE %3 L L
#% & Quantity i CF HKQ r Impact Test Th(;:ughftthi.ck:‘ess
T Fu—trrni— @ & |WRIES smme | mne] wo B CEHLMOST e e -
= =1 = o v\vclledmstf::“gtm STterncsniglteh Yziaili% Honeation b J Reduction of Area % .
Size pi Wei ght Plate No. Charge No. | Test N/mii (MPa) % % [ 1 | 2 | 3| Ae | 1 | 2 | 3 | Ave TE Remark
i I No. [7345[ 470 20 || 4OMIN 40 .
MIN| 630 MIN (28MIN) | MIN ‘
20. 0X2000X6000 1 11884 36153946 |F4-2405 |110[ 376] 532 31 71 .56 64 64 ¢
20. 0X2000X6000 1 11884 36153947 |F4-2405 |110[ 376] 532 31 71 .56 64 GJ ¢
20. 0X2000X6000 1 11884 36153948 |F4-2405 |110[ 376] 532 31 71 56 64 GJ G
20. 0X2000X6000 1 11884 36153949 | F4-2405 |110| 376] 532 31 71 .56 64 64 ¢
20. 0X2000X6000 1 11884 3615395A | F4-2405 |110[ 376] 532 31 71 56 64 GJ ¢
20. 0X2000X6000 1 11884 36153951 F4-2405 [110]| 376| 532 31 71 56 64 GJ ¢
20. 0X2000X6000 1 11884 36153952 |F4-2405 |110[ 376] 532 31 71 56 64 GJ ¢
20. 0X2000X6000 1 11884 36153953 | F4-2405 |110[ 376] 532 31 71 56 64 GJ ¢
T T Rt xo wwe  Muesmizermimomwey, L 1T=20°C DoP No_ KY-S355K2-00
Tensile TeSt g Losiont w18 g o e Inpact Test ?‘% Lot on of Sl o VAT R et s €70 LS 500 c € EN10025-1:2004

HBRA Specimen K FRABA Rectangular L AREBRA Round
25964 Gauge Length M:200mm N:50mm P:8do Q:5.65¢/ S0 R

ARFH4E Radius at tip of striker 0:2m P:8mm

EHER Nomi

0035 hotrolled structural steel products for use in metal

nal energy 0150d R:300d S: 7w F Noth T U:U structures or in composite metal and concrete structures

22

3 2 @IFERER Bend Test £# G:Good X4 SME - WK - 5tk Visual and Dimensions & 6:Good
bt % X % Chemical Composition (%) LEEXRIFEIBEDREEEARCH > TRESH, TOBRBEZHEL TV DI EEAALET,
i = Cl S Il MN H S Cu N Il CH MQCEV] Vl ALI NH TI | N We hereby certify that above steels have been satisfactorily tested in accordance with the specification.
X100  |X1000 X100 X1000  |X10000 AGCORDING TO EN10204 TYPE 3.1
Charge No. 20| 55 160 2% 25 59 45 SURFAGE CONDITION EN10163-2:2004 GLASS B
MAXMAX MAXMAXMAXMAX MAX SUBCLASS 3, DIMENSIONAL TOLERANCES AS PER
F4-2405 15 23 125 120 719 9 11 2 40 331 2 3 84 EN10029, THICKNESS CLASS B, FLATNESS CLASS N

HIROYUKI YOSHIKAWA |E
Kyushu Plant

Kk T35 . T808-01094 R RAb A th F AR = B3-5-1
KYUSHU PLANT: 3-5-1, MinamiFuta_ima, Wakamatsu-ku,
Kitakyushu-city, Fukuocka pref.808-0109, Japan

AT EEHR
Chief Inspector
Quality Control Sec.




il #+4 IR EFIEBA S

INSPECTION CERTIFICATE

—a A, -
REEEFHHKRARIL
TOKYO STEEL MFG.CO.,LTD.
A4 T100-0013 HABFHAEEABEITE7E 18 SAMEALL (158)

;ihip}.pf;r% Head Office : Kasumigaseki Tokyu Bldg. (15F) , 3-7-1 Kasumigaseki, Chiyoda-ku Tokyo 100-0013 Japa"n
8 s ZEES contract o.  D4B0352-3 EYARES Invoice No. E-400129
Customer % 17 B pate of 1ssue JULY. 19. 2023 SEBAEES Certificate No. 329039
7 FER
Commodity ST E EL P LAT E Customer
b5) IF A
Specification EN 10025—2 2019 8355K2+N Project Name 3k
- _ BI3RERER Tensile Test 3¢ 1 H ERE %3 L L
#% & Quantity i CF HKQ r Impact Test Th(;:ughftthi.ck:‘ess
T Fu—trrni— @ & |WRIES smme | mne] wo B CEHLMOST e e -
= =1 = o v\vclledmstf::“gtm STterncsniglteh Yziaili% Honeation b J Reduction of Area % .
Size pi Wei ght Plate No. Charge No. | Test N/mii (MPa) % % [ 1 | 2 | 3| Ae | 1 | 2 | 3 | Ave TE Remark
i I No. [7345[ 470 20 || 4OMIN 40 .
MIN| 630 MIN (28MIN) | MIN ‘
20. 0X2000X6000 1 11884 36153954 | F4-2405 |110[ 376] 532 31 71 .56 64 64 ¢
20. 0X2000X6000 1 11884 36153955 |F4-2405 |110[ 376] 532 31 71 .56 64 GJ ¢
20. 0X2000X6000 1 11884 36153956 |F4-2405 |110[ 376] 532 31 71 56 64 GJ G
20. 0X2000X6000 1 11884 36153957 |F4-2405 |110| 376] 532 31 71 .56 64 64 ¢
20. 0X2000X6000 1 11884 36153958 |F4-2405 |110[ 376] 532 31 71 56 64 GJ ¢
20. 0X2000X6000 1 11884 36153959 | F4-2405 |110[ 376] 532 31 71 56 64 GJ ¢
20. 0X2000X6000 1 11884 3615396A |F4-2405 |220( 395| 536 27 (] 66 65 36 56 ¢
20. 0X2000X6000 1 11884 36153961 F4-2405 [220] 395| 536 271166 65 36 56 ¢
T T Rt xo wwe  Muewshizermimemwey, 17— 20°C DoP No_ KY-S355K2-00
Tensile TeSt g Losiont w18 g o e Inpact Test ?‘% Lot on of Sl o VAT R et s €70 LS 500 c € EN10025-1:2004

HBRA Specimen K FRABA Rectangular L AREBRA Round
25964 Gauge Length M:200mm N:50mm P:8do Q:5.65¢/ S0 R

ARFH4E Radius at tip of striker 0:2m P:8mm

EHER Nomi

0035 hotrolled structural steel products for use in metal

nal energy 0150d R:300d S: 7w F Noth T U:U structures or in composite metal and concrete structures

22

3 2 @IFERER Bend Test £# G:Good X4 SME - WK - 5tk Visual and Dimensions & 6:Good
bt % X % Chemical Composition (%) LEEXRIFEIBEDREEEARCH > TRESH, TOBRBEZHEL TV DI EEAALET,
i = Cl S Il MN H S Cu N Il CH MQCEV] Vl ALI NH TI | N We hereby certify that above steels have been satisfactorily tested in accordance with the specification.
X100  |X1000 X100 X1000  |X10000 AGCORDING TO EN10204 TYPE 3.1
Charge No. 20| 55 160 2% 25 59 45 SURFAGE CONDITION EN10163-2:2004 GLASS B
MAXMAX MAXMAXMAXMAX MAX SUBCLASS 3, DIMENSIONAL TOLERANCES AS PER
F4-2405 15 23 125 120 719 9 11 2 40 331 2 3 84 EN10029, THICKNESS CLASS B, FLATNESS CLASS N

HIROYUKI YOSHIKAWA |E
Kyushu Plant

Kk T35 . T808-01094 R RAb A th F AR = B3-5-1
KYUSHU PLANT: 3-5-1, MinamiFuta_ima, Wakamatsu-ku,
Kitakyushu-city, Fukuocka pref.808-0109, Japan

AT EEHR
Chief Inspector
Quality Control Sec.




AR EEAE RAERBMHNETL

INSPECTION CERTIFICATE TOKYO STEEL MFG.GO.,LTD.

% & A T100-0013 HABFROEEAMS TE7E 18 SHEEALL (58 )
Shipper Head Office : Kasumigaseki Tokyu Bldg. (15F) , 3-7-1 Kasumigaseki, Chiyoda-ku Tokyo 100-0013 Japan
8 s ZEES contract o.  D4B0352-3 EYARES Invoice No. E-400129
Customer % 17 B pate of Issue JULY. 19. 2023 SEBAEES Certificate No. 329040
& £ #=FER
Commodity STEEL PLATE Customer
B®O® I &g
Specification EN 10025—2 . 201 9 8355K2+N Project Name 3k
% E uantit BI3RERER Tensile Test 3¢ 1 H ERE %3 L L
= Juantity - CFHKQ r Impact Test Th(;:ughftthi.ck:‘ess
T Fu—trrni— @ & |WRIES smme | mne] wo B CEHLMOST e e -
= =1 = o v\vclledmstf::“gtm STterncsniglteh Yziaili% Honeation b J Reduction of Area % .
Size pi Wei ght Plate No. Charge No. | Test N/mii (MPa) % % [ 1 | 2 | 3| Ae | 1 | 2 | 3 | Ave TE Remark
i I No. [7345] 470 20 || 4OMIN 40 )
MIN| 630 MIN (28MIN) | MIN N
20. 0X2000X6000 1 11884 36153962 |F4-2405 |220( 395| 536 27 [] 66 65 36 56 ¢
20. 0X2000X6000 1 11884 36153963 |F4-2405 |220( 395| 536 27 [] 66 65 36 56 ¢
20. 0X2000X6000 1 11884 36153964 |F4-2405 |220( 395| 536 27 (] 66 65 36 56 G
20. 0X2000X6000 1 11884 36153965 |F4-2405 |220| 395| 536 271166 65 36 56 ¢
20. 0X2000X6000 1 11884 36153966 |F4-2405 |220( 395| 536 27 (] 66 65 36 56 ¢
20. 0X2000X6000 1 11884 36153967 |F4-2405 |220( 395| 536 27 (] 66 65 36 56 ¢
20. 0X2000X6000 1 11884 36153968 |F4-2405 |220( 395| 536 27 (] 66 65 36 56 ¢
20. 0X2000X6000 1 11884 36153969 | F4-2405 1220( 395| 536 271166 65 36 56 ¢
KT Ao o wo wes  Soeniuniemne D LT=20°C DoP No. KY-5355K2-00
Tensile Test zg E;;:?;:n;fsim:rwlngEﬁﬁ_ﬁr/ﬂs bongwtudma\ FIEAHE Transverse Inpact Test E% B?;gg?gno& ?gm\&ng H 15@?7?1/2 U0 R Test Tcﬁﬁﬁmc kel §:5004 c € EN10025-1:2004
BB Specimen K FRABA Rectangular L AREBR A Round 1;,/;%;]*1% Radius at tip of striker 0:2m P:Smm 0035 hotrolled structural steel products for use in metal
B 1B 5IEH Gauge Length M:200mm N:50mm P:8dc Q:5. 65/ S0 R EHEE Nominal energy Q150 R:300 §: / v F Notch TV Uil 22 structures or in composite metal and concrete structures
> 2 phifERE Bend Test & Gi6ood X4 SV - WK - 5Tk Visual and Dimensions &t G:Good
bt % X % Chemical Composition (%) LEEXRIFEIBEDREEEARCH > TRESH, TOBRBEZHEL TV DI EEAALET,
i = Cl S Il MN H S Cu N Il CH MQCEV] Vl ALI NH TI1 | N Ve hereby certify that above steels have been satisfactorily tested in accordance with the specification.
X100  [X1000 X100 X1000  X10000 AGCORDING TO EN10204 TYPE 3.1,
Charge No. 20 55 160 253(‘ 250 55 45 SURFACE CONDITION EN10163-2:2004 CLASS B
MAXMAX MAXMAXMAXMAX MAX SUBGLASS 3, DIMENSIONAL TOLERANGES AS PER
F4-2405 15 23 125 120 719 9 11 2 40 331 2 3 84 EN10029, THICKNESS GLASS B, FLATNESS CLASS N,
R T3 T808-010948 R RAL A M FHEE = B3-5-1 hMTH EEER H. %/%JM ‘
KYUSHU PLANT: 3-5-1, MinamiFuta_ima, Wakamatsu—ku, Chief Inspector HIROYUKI YOSHIKAWA |E
Kitakyushu-city, Fukuoka pref.808-0109, Japan Quality Control Sec. Kyushu Plant




AR EEAE RAERBMHNETL

INSPECTION CERTIFICATE TOKYO STEEL MFG.GO.,LTD.

% & A T100-0013 HABFROEEAMS TE7E 18 SHEEALL (58 )
Shipper Head Office : Kasumigaseki Tokyu Bldg. (15F) , 3-7-1 Kasumigaseki, Chiyoda-ku Tokyo 100-0013 Japan
8 s ZEES contract o.  D4B0352-3 EYARES Invoice No. E-400129
Customer % 17 B pate of Issue JULY. 19. 2023 SEBAEES Certificate No. 329041
& £ #=FER
Commodity STEEL PLATE Customer
B®O® I &g
Specification EN 10025—2 . 201 9 8355K2+N Project Name 3k
% E uantit BI3RERER Tensile Test 3¢ 1 H ERE %3 L L
= Juantity - CFHKQ r Impact Test Th(;:ughftthi.ck:‘ess
T Fu—trrni— @ & |WRIES smme | mne] wo B CEHLMOST e e -
= =1 = o v\vclledmstf::“gtm STterncsniglteh Yziaili% Honeation b J Reduction of Area % .
Size pi Wei ght Plate No. Charge No. | Test N/mii (MPa) % % [ 1 | 2 | 3| Ae | 1 | 2 | 3 | Ave TE Remark
i I No. [7345] 470 20 || 4OMIN 40 )
MIN| 630 MIN (28MIN) | MIN N
20. 0X2000X6000 1 11884 3615397A | F4-2405 |220( 395| 536 27 [] 66 65 36 56 ¢
20. 0X2000X6000 1 11884 36153971 F4-2405 [220]| 395| 536 27 [] 66 65 36 56 ¢
20. 0X2000X6000 1 11884 36153972 |F4-2405 |220( 395| 536 27 (] 66 65 36 56 G
20. 0X2000X6000 1 11884 36153973 |F4-2405 |220| 395| 536 271166 65 36 56 ¢
20. 0X2000X6000 1 11884 36153974 |F4-2405 |220( 395| 536 27 (] 66 65 36 56 ¢
20. 0X2000X6000 1 11884 36153975 |F4-2405 |220( 395| 536 27 (] 66 65 36 56 ¢
20. 0X2000X6000 1 11884 36153976 |F4-2405 |220( 395| 536 27 (] 66 65 36 56 ¢
20. 0X2000X6000 1 11884 36153977 | F4-2405 1220( 395| 536 271166 65 36 56 ¢
KT Ao o wo wes  Soeniuniemne D LT=20°C DoP No. KY-5355K2-00
Tensile Test zg E;;:?;:n;fsim:rwlngEﬁﬁ_ﬁr/ﬂs bongwtudma\ FIEAHE Transverse Inpact Test E% B?;gg?gno& ?gm\&ng H 15@?7?1/2 U0 R Test Tcﬁﬁﬁmc kel §:5004 c € EN10025-1:2004
BB Specimen K FRABA Rectangular L AREBR A Round 1;,/;%;]*1% Radius at tip of striker 0:2m P:Smm 0035 hotrolled structural steel products for use in metal
B 1B 5IEH Gauge Length M:200mm N:50mm P:8dc Q:5. 65/ S0 R EHEE Nominal energy Q150 R:300 §: / v F Notch TV Uil 22 structures or in composite metal and concrete structures
> 2 phifERE Bend Test & Gi6ood X4 SV - WK - 5Tk Visual and Dimensions &t G:Good
bt % X % Chemical Composition (%) LEEXRIFEIBEDREEEARCH > TRESH, TOBRBEZHEL TV DI EEAALET,
i = Cl S Il MN H S Cu N Il CH MQCEV] Vl ALI NH TI1 | N Ve hereby certify that above steels have been satisfactorily tested in accordance with the specification.
X100  [X1000 X100 X1000  X10000 AGCORDING TO EN10204 TYPE 3.1,
Charge No. 20 55 160 253(‘ 250 55 45 SURFACE CONDITION EN10163-2:2004 CLASS B
MAXMAX MAXMAXMAXMAX MAX SUBGLASS 3, DIMENSIONAL TOLERANGES AS PER
F4-2405 15 23 125 120 719 9 11 2 40 331 2 3 84 EN10029, THICKNESS GLASS B, FLATNESS CLASS N,
R T3 T808-010948 R RAL A M FHEE = B3-5-1 hMTH EEER H. %/%JM ‘
KYUSHU PLANT: 3-5-1, MinamiFuta_ima, Wakamatsu—ku, Chief Inspector HIROYUKI YOSHIKAWA |E
Kitakyushu-city, Fukuoka pref.808-0109, Japan Quality Control Sec. Kyushu Plant




AR EEAE RAERBMHNETL

INSPECTION CERTIFICATE TOKYO STEEL MFG.GO.,LTD.

% & A T100-0013 HABFROEEAMS TE7E 18 SHEEALL (58 )
Shipper Head Office : Kasumigaseki Tokyu Bldg. (15F) , 3-7-1 Kasumigaseki, Chiyoda-ku Tokyo 100-0013 Japan
8 s ZEES contract o.  D4B0352-3 EYARES Invoice No. E-400129
Customer % 17 B pate of Issue JULY. 19. 2023 SEBAEES Certificate No. 329042
& £ #=FER
Commodity STEEL PLATE Customer
B®O® I &g
Specification EN 10025—2 . 201 9 8355K2+N Project Name 3k
% E uantit BI3RERER Tensile Test 3¢ 1 H ERE %3 L L
= Juantity - CFHKQ r Impact Test Th(;:ughftthi.ck:‘ess
T Fu—trrni— @ & |WRIES smme | mne] wo B CEHLMOST e e -
= =1 = o v\vclledmstf::“gtm STterncsniglteh Yziaili% Honeation b J Reduction of Area % .
Size pi Wei ght Plate No. Charge No. | Test N/mii (MPa) % % [ 1 | 2 | 3| Ae | 1 | 2 | 3 | Ave TE Remark
i I No. [7345] 470 20 || 4OMIN 40 )
MIN| 630 MIN (28MIN) | MIN N
20. 0X2000X6000 1 11884 36153978 |F4-2405 |220( 395| 536 27 [] 66 65 36 56 ¢
20. 0X2000X6000 1 11884 36153979 |F4-2405 |220( 395| 536 27 [] 66 65 36 56 ¢
20. 0X2000X6000 1 11884 3615398A | F4-2405 |220( 395| 536 27 (] 66 65 36 56 G
20. 0X2000X6000 1 11884 36153981 F4-2405 [220| 395| 536 271166 65 36 56 ¢
20. 0X2000X6000 1 11884 36153982 |F4-2405 |220( 395| 536 27 (] 66 65 36 56 ¢
20. 0X2000X6000 1 11884 36153983 |F4-2405 |220( 395| 536 27 (] 66 65 36 56 ¢
20. 0X2000X6000 1 11884 36153984 |F4-2405 |220( 395| 536 27 (] 66 65 36 56 ¢
20. 0X2000X6000 1 11884 36153985 | F4-2405 1220( 395| 536 271166 65 36 56 ¢
KT Ao o wo wes  Soeniuniemne D LT=20°C DoP No. KY-5355K2-00
Tensile Test zg E;;:?;:n;fsim:rwlngEﬁﬁ_ﬁr/ﬂs bongwtudma\ FIEAHE Transverse Inpact Test E% B?;gg?gno& ?gm\&ng H 15@?7?1/2 U0 R Test Tcﬁﬁﬁmc kel §:5004 c € EN10025-1:2004
BB Specimen K FRABA Rectangular L AREBR A Round 1;,/;%;]*1% Radius at tip of striker 0:2m P:Smm 0035 hotrolled structural steel products for use in metal
B 1B 5IEH Gauge Length M:200mm N:50mm P:8dc Q:5. 65/ S0 R EHEE Nominal energy Q150 R:300 §: / v F Notch TV Uil 22 structures or in composite metal and concrete structures
> 2 phifERE Bend Test & Gi6ood X4 SV - WK - 5Tk Visual and Dimensions &t G:Good
bt % X % Chemical Composition (%) LEEXRIFEIBEDREEEARCH > TRESH, TOBRBEZHEL TV DI EEAALET,
i = Cl S Il MN H S Cu N Il CH MQCEV] Vl ALI NH TI1 | N Ve hereby certify that above steels have been satisfactorily tested in accordance with the specification.
X100  [X1000 X100 X1000  X10000 AGCORDING TO EN10204 TYPE 3.1,
Charge No. 20 55 160 253(‘ 250 55 45 SURFACE CONDITION EN10163-2:2004 CLASS B
MAXMAX MAXMAXMAXMAX MAX SUBGLASS 3, DIMENSIONAL TOLERANGES AS PER
F4-2405 15 23 125 120 719 9 11 2 40 331 2 3 84 EN10029, THICKNESS GLASS B, FLATNESS CLASS N,
R T3 T808-010948 R RAL A M FHEE = B3-5-1 hMTH EEER H. %/%JM ‘
KYUSHU PLANT: 3-5-1, MinamiFuta_ima, Wakamatsu—ku, Chief Inspector HIROYUKI YOSHIKAWA |E
Kitakyushu-city, Fukuoka pref.808-0109, Japan Quality Control Sec. Kyushu Plant




AR EEAE RAERBMHNETL

INSPECTION CERTIFICATE TOKYO STEEL MFG.GO.,LTD.

EcoVision2050

X OE A% T100-0013 FRMFRAEEZABEITE7E1E SAEREAEL (156
Shipper Head Office : Kasumigaseki Tokyu Bldg. (15F) , 3-7-1 Kasumigaseki, Chiyoda-ku Tokyo 100-0013 Japan
o ZEES contract o.  D4B0352-3 EYARES Invoice No. E-400129
Customer % 17 B pate of Issue JULY. 19. 2023 SEBAEES Certificate No. 329043
& £ #=FER
Commodity STEEL PLATE Customer
b I &g
Specification EN 10025—2 . 201 9 8355K2+N Project Name 3k
% E uantit BI3RERER Tensile Test 3¢ 1 H ERE %3 L L
= Wuantity i CFHKQ r Impact Test Th(;:ughftthi.ck:‘ess
T Fu—trrni— @ & |WRIES smme | mne] wo B CEHLMOST e e -
8 ¥ B = v'fd Stnmgm Strncsniglteh Yziaili% Honeation b J Reduction of Area 9% -
Size pi Wei ght Plate No. Charge No. | Test N/mii (MPa) % % [ 1 | 2 | 3| Ae | 1 | 2 | 3 | Ave TE Remark
i I No. [7345] 470 20 || 4OMIN 40 )
MIN| 630 MIN (28MIN) | MIN N
20. 0X2000X6000 1 11884 36153986 | F4-2405 |220( 395| 536 27 [] 66 65 36 56 ¢
20. 0X2000X6000 1 11884 36153987 |F4-2405 |220( 395| 536 27 [] 66 65 36 56 ¢
20. 0X2000X6000 1 11884 36153988 |F4-2405 |220( 395| 536 27 (] 66 65 36 56 G
20. 0X2000X6000 1 11884 36153989 |F4-2405 |220| 395| 536 271166 65 36 56 ¢
S-TOTAL 60 113040
XS Mo wo was gy TT=20°C DoP No. KY-S355K2-00
Tensile Test fax Loaton o somime b 14 110 e Inpact Test ?‘% Lot o1 of fgm‘N‘“g"‘zﬂmJ R ot Tt 1 S 500J c € EN10025-1:2004
BB Specimen K FRABA Rectangular L AREBR A Round 1;,/;%;]*1% Radius at tip of striker 0:2m P:Smm 0035 hotrolled structural steel products for use in metal
B 1B 5IEH Gauge Length M:200mm N:50mm P:8dc Q:5. 65/ S0 R EHEE Nominal energy Q150 R:300 §: / v F Notch TV Uil 22 structures or in composite metal and concrete structures
> 2 phifERE Bend Test & Gi6ood X4 SV - WK - 5Tk Visual and Dimensions &t G:Good
it % FX 4 Chemical Composition (%) LREEXRIEEIEEOREE TR >TRESH, TOBRBEEFHEELTWDIEFIMALET,
iR = Cl S Il MN H S Cu N Il CH MQCEV] Vl ALI NH TI | N We hereby certify that above steels have been satisfactorily tested in accordance with the specification.
X100 X1000 X100 X1000  X10000 AGCGORDING TO EN10204 TYPE 3.1,
Charge No. 20 55 160 X‘ 55 45 SURFACE CONDITION EN10163-2:2004 CLASS B
MAXMAX MAXMAXMAXMAX MAX SUBGLASS 3, DIMENSIONAL TOLERANGES AS PER
F4-2405 15 23 125 120 7119 9 11| 2 40 331 2 3 84 EN10029, THICKNESS GLASS B, FLATNESS CLASS N,
R T3 T808-010948 R RAL A M FHEE = B3-5-1 hMTH EEER H. %M/%JM
KYUSHU PLANT: 3-5-1, MinamiFuta_ima, Wakamatsu—ku, Chief Inspector HIROYUKI YOSHIKAWA |E
Kitakyushu-city, Fukuoka pref.808-0109, Japan Quality Control Sec. Kyushu Plant




